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Interventions for emergency department, in-patient setting,

Each year, between 50,000 and 150,000 Americans
have status epilepticus with rates of death
estimated at less than 3 percent for children and up
to 30 percent for adults. This guideline focuses on
convulsive status epilepticus in particular because it
is the most common type of status epilepticus and
is associated with substantial mortality.

"This is a valuable new guideline for both children
and adults that could change the approach many
clinicians take in treating these seizure
emergencies," said guideline author Tracy Glauser,
M.D., with Cincinnati Children's Hospital Medical
Center's Comprehensive Epilepsy Center. "The
goal of therapy is the rapid termination of the
seizure activity to reduce neurological injuries and

Time Line or prehospital setting with trained paramedics
1. Stabilize patient (airway, breathing, circulation, disability - neurologic exam)
2. Time seizure from its onset, monitor vital signs
0-5 Minutes 3 E:S:d give oxygen via nasal consider intubation if respiratory assistance
5‘“"'“’:;:’“" 4. Initiate ECG monitoring
5. Colletfinger stick biood glucose. f glucase < 60 mg/dithen
0mg mlamme IV then 50 ml DEGW
[hddrenzlysau 2 mifkg D2SW IV Children < 2 years: 4 mifkg D12.5W IV
6. Attempt IV access and collect electrolytes, nemalclngv, toxicelogy sereen, (if appropriate) anticonvulsant
drug levels
Does Seizure
i Continue? ﬁ
A benzodiazepine is the initial therapy of choice (Level A): f patient at baseline,
Choose one of the following 3 equivalent first line options with dosing and frequency: then symptomatic
+ Intramuscular midazolam (10 mg for > 40 kg, & mg for 1340 kg, single dose. medical care
Lev
5-20 Minutes . Intr lorazepam (0.1 mg/kg/dose, max: 4 mg/dose, may repeat dose
Initial Therapy once, Level A) OR
Phase + Intravenous diazepam (0.15-0.2 mg/kg/dose, max: 10 mg/dose, may repeat dose
ce, Level A)
If none of the 3 aptions above are available, choose one of the following:
+ Intravenous phenobarbital (15 mg/kg/dose, single dose, Level A) OR
+ Rectal diazepam (0.2-0.5 mg/kg, max: 20 mg/dose, single dose, Level B) OR
+ Intranasal midazolam (Level B), buccal midazolam (Level B)
Does Seizure
Continue?
Ih:u isno =mdem based pmened secand me.apy of chaice (Level U): f patient at baseline,
the following second line «)ph( 1d give as a si ‘g_r do:g then
s fi o (/4) mg PE/kg, m 1sua & PE/dose, single do: medical care
20-40 Minutes levs\ Uon
Second Therapy + Intravencus valproic acid (40 mg/kg, max: 3000 mg/dose, single dose,
Phase el B) OR
+ Intravenous levetiracetam (60 mg/ke, max; 4500 me/dose, single dose, Level L)
H ncne of the options above are available, choose one of the following (if not given
d
enous phenobarbital (15 mg/kg, single dose, Level B)
Does Seizure
Continue?
40-60 Minutes There is no clear evidence to guide therapy in this phase (Level U): f patient at haseline,
Third Therapy Choices include: repeat second line therapy or anesthetic doses of either thiopental, then symptomatic
Phase midazolam, pentobarbital, or propofol (all with continuous EEG menitoring) medical care
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Status epilepticus - continuous or rapid sequential
seizure activity for 30 minutes or more - is a
medical emergency with a high mortality rate in
both children and adults. Prompt and effective
treatment is key; therefore the American Epilepsy
Society (AES) has released a new guideline to
help physicians, hospitals, and health systems
treat patients effectively. The guideline is published
in the January/February issue of Epilepsy
Currents, the AES journal.

deaths."

Despite recognition of the need to address status
epilepticus as a critical care emergency, current
treatment approaches vary dramatically. Some
therapies focus on reducing rather than ending the
seizures and use inefficient therapies such as
sedatives and paralytics or insufficient doses of
anticonvulsants.

The guideline, which reviewed all available adult
and pediatric evidence, provides a treatment
algorithm that comprises three phases of treatment.
It also offers evidence-based answers to the
effectiveness, safety and tolerability questions
regarding the treatment of convulsive status

epilepticus.

e Stabilization phase (0-5 minutes of seizure
activity), includes standard initial first aid for
seizures and initial assessments and
monitoring.

e Initial therapy phase (5-20 minutes of
seizure activity) when it is clear the seizure
requires medical intervention, a
benzodiazepine (specifically IM midazolam,
IV lorazepam, or IV diazepam) is
recommended as the initial therapy of
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choice, given its demonstrated efficacy,
safety, and tolerability.

e Second therapy phase (20-40 minutes of
seizure activity) when response (or lack of
response) to the initial therapy should be
apparent. Reasonable options include
fosphenytoin, valproic acid and
levetiracetam. There is no clear evidence
that any one of these options is better than
the others. Because of adverse events, IV
phenaobarbital is a reasonable second-
therapy alternative if none of the three
recommended therapies are available.

¢ Third therapy phase (40+minutes of seizure

activity). There is no clear evidence to guide

therapy in this phase. The guideline found
strong evidence that initial second therapy
is often less effective than initial therapy,
and the third therapy is substantially less

effective than initial therapy. Thus, if second

therapy fails to stop the seizures, treatment
considerations should include repeating
second-line therapy or anesthetic doses of
either thiopental, midazolam, pentobarbital,
or propofol (all with continuous EEG
monitoring).

The guideline also found evidence that depending
on the causes or severity of the seizure, clinicians
may go through the phases faster or even skip the
second phase and move rapidly to the third phase,
especially in sick or intensive care unit patients.

"In treating status epilepticus there is an overriding

urgency to stop seizures before the 30-minute mark

when seizure-associated neurologic injury can
occur," said guideline coauthor Shlomo Shinnar,
M.D., Ph.D., with Albert Einstein College of
Medicine and Montefiore Medical Center. "This
guideline supports an aggressive approach to
treating status epilepticus and seeks to bring some
structure to what can often be a chaotic and dire
medical situation."

The guideline was endorsed by the Epilepsy
Foundation, Child Neurology Society, Association
of Child Neurology Nurses, American College of
Emergency Physicians and American Association
of Neuroscience Nurses.

More information: Tracy Glauser et al. Evidence-
Based Guideline: Treatment of Convulsive Status
Epilepticus in Children and Adults: Report of the
Guideline Committee of the American Epilepsy
Society, Epilepsy Currents (2016). DOI:
10.5698/1535-7597-16.1.48
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